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 1 B721 1001  Frame Assy Df (4408690400) 1 

 2 B721 1002  Frame (4408694300) 1 

 3 B721 1003  Guide Lwr (4408690450) 1 

 4 B721 1004  Mylar Lwr C6 (4408690460) 1 

 5 B721 1005  Guide Rst In (4408690470) 1 

 6 B721 1006  Roller Resist (4400690330) 3 

 7 B721 1007  Mylar Resist (4408690480) 3 

 8 B721 1008  Lever Size Sns(4408690490) 2 

 9 B721 1009  IC Tlp1241 (c0-01611000) 3 

 10 B721 1010  Bkt Size Sns (4408690500) 1 

 11 B721 1011  Bracket PCB (4408690510) 1 

 12 B721 1012  PCB Assy (4408692660) 1 

 13 B721 1013  Guide Weight (4408690520) 1 

 14 B721 1014  Lever Weight (4408690560) 1 

 15 B721 1015  Plate Weight (4408690570) 1 

 16 B721 1016  Mylar Weight (4408690580) 1 

 17 B721 1017  Spring Weight (4408690590) 1 

 18 B721 1018  Lever Emp Sns (4408690600) 1 

 19 B721 1019  Stay Feed Upr (4408690610) 1 

 20 B721 1020  Switch Lade (4400693600) 2 

 21 B721 1021  Spring Lock (4408692270) 2 

 22 B721 1022  Plate Assy (4408691850) 1 

 23 B721 1023  Spring Ext (4408690630) 1 

 24 B721 1024  Mylar Wgt Sub(4408694220) 1 

 25 B721 1025  Mylar Cvr Fed (4408694230) 1 

 26 B721 1026  Spring Sns (4408691870) 1 

 27 B721 1027  Screw Pan (4402241770) 1 

 28 B721 1028  Cvr Fed Jam (4408694290) 1 

 29 B721 1029  Magnet Jam Sw (4402243090) 1 

 30 B721 1030  Holder Pad (4408690680) 1 

 31 B721 1031  Spring Comp (4408690710) 1 

 32 B721 1032  Pad (4408692190) 1 

 33 B721 1033  Mylar Hld Pad (4408690730) 1 

 34 B721 1034  Bracket Pad (4408690740) 1 

 35 B721 1035  Guide Rst Lwr (4408690750) 1 

 36 B721 1036  Mylar Rst Lwr (4408690780) 2 

 37 B721 1037  Shaft Rlr Fed (4408690800) 1 

 38 B721 1038  Roller Feed (4408690810) 1 

 39 B721 1039  Shaft Org In (4408690820) 1 

 40 B721 1059  Rol Org (4401791910) 1 

 41 B721 1040  Roller Rst In (4408690830) 1 

 42 B721 1041  Rlr Rst Out (4408690840) 1 

 43 B721 1042  Cam Align Off (4408694280) 2 

 44 B721 1043  Spr Rst Ext (4408690860) 2 

 45 B721 1044  Cover Open Sw (4408690870) 1 

 46 B721 1045  Mirror Seal (4408690790) 1 

 47 B721 1046  Spr Comp Fed (4408694240) 1 

 48 B721 1047  Wsr Rol Fed (4408694250) 1 

 49 B186 7023  Screw M3x4 (x0-00039000) 1 

 50 B721 1048  Screw M4x3 (4400691340) 1 

 51 B721 1049  Scr M3 10w-p (4408692240) 5 

 52 B721 1050  Scr M3 10wave (4400692320) 1 

 53 B721 1069  Stopper Bct (4408694910) 1 

 54 B721 1052  Screw M4x8 (x0-00450000) 2 

 55 B721 1053  E-ring (x0-01269000) 3 

 56 B721 1054  Hpin (7432201011) 1 

 58 B721 1055  Metal Bush (4408690880) 2 

 59 B721 1056  Bearing (4408322790) 2 

 60 B186 7058  E-ring M7 (x0-01268000) 3 

 61 B721 1058  Metal Bush (4408690900) 2 

 62 B186 7056  E-ring M5(x0-01266000) 5 

 63 B721 1060  Metal Bush (x0-00581000) 2 

 64 B721 1061  Scr M3x8 Wsr (4401914760) 2 

 65 B186 7027  Screw M3x6 (x0-00072000) 2 

 66 B721 1063  Screw M3 (4408695400) 1 

 67 B186 7042  Screw M3x6 (x0-00429000) 11 

 68 B721 1065  Screw M3x6 (x0-00430000) 2 

 69 B721 1066  Wire Band (4408692650) 1 

 70 B721 1068  Holder Assy (4408692180) 1 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

1.ASM FEED (B721) 

Description 
Q’ty Per 
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Part No. 
Index 
No. 

Description 
Q’ty Per 
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Part No. 
Index 
No. 

Ricoh Technical Services
Item 30
MB 2

Ricoh Technical Services
Item 32
MB 2

Ricoh Technical Services
Item 33
MB 2

O'Brien
Item 54
PCIL: April 2010
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 1 B721 2001  Mtr Dc3.4v (4408692460) 1 

 2 B721 2002  Bracket (4408690910) 1 

 3 B721 2003  Gear (4408690920) 1 

 4 B721 2004  Shaft (4408690930) 1 

 5 B721 2005  Magnet Clutch (4408692470) 1 

 6 B721 2006  Shft Clc Belt (4408690940) 1 

 7 B721 2007  Pulley (4408690950) 1 

 8 B721 2008  Gear (4408694260) 1 

 9 B721 2009  Gear (4408690960) 1 

 10 B721 2010  Pulley (4408691800) 1 

 11 B721 2011  Timing Belt (4408690980) 1 

 12 B721 2012  Timing Belt (4408692230) 1 

 13 B721 2013  Clc Dc24v (4408696700) 1 

 14 B721 2014  Shft Fed Clc (4408696430) 1 

 15 B721 2015  Gear-pulley (4408691010) 1 

 16 B721 2016  Lever_assy (4408691020) 1 

 17 B721 2017  Roller Tens (4400690970) 1 

 18 B721 2018  Clutch Assy (4408692510) 1 

 19 B721 2019  Shaft Clc Wgt (4408691050) 1 

 20 B721 2020  Arm Weight (4408691060) 1 

 21 B721 2021  Clutch Weight (4408696420) 1 

 22 B186 7056  E-ring M5(x0-01266000) 4 

 23 B721 2022  Stper Clc Wgt (4408691090) 1 

 24 B721 2023  Spacer (4408691880) 2 

 25 B721 2024  Bct Drv Fed (4408692200) 1 

 26 B721 2025  Spring Ext (4408692210) 1 

 27 B721 1052  Screw M4x8 (x0-00450000) 2 

 28 B721 2027  Screw M4x8 (x0-01608000) 2 

 29 B721 2028  E-ring (4400690910) 3 

 30 B721 2029  Hpin (7432201411) 3 

 31 B721 2030  Bearing (4408690890) 2 

 32 B186 7057  E-ring M6 (x0-01267000) 2 

 33 B186 7025  Screw M3x6 (x0-00056000) 2 

 34 B721 1053  E-ring (x0-01269000) 1 

 35 B186 7058  E-ring M7 (x0-01268000) 4 

 36 B721 1061  Scr M3x8 Wsr (4401914760) 2 

 37 B721 2036  Screw M3 (4408695410) 4 

 38 B721 2037  Screw M3x30 (x0-01740000) 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

2.ASM DRIVE (B721) 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

O'Brien
Item 27
PCIL: April 2010
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 1 B721 3001  Frame Assy (4408691100) 1 

 2 B721 3002  Frame Rvs Fed (4408691110) 1 

 3 B721 3003  Guide Reverse (4408691120) 1 

 4 B721 3004  Guide Reverse (4408691130) 1 

 5 B721 3005  Stay Guid Lwr (4408691140) 1 

 6 B721 3006  Guid Rvs Lwr (4408691250) 1 

 7 B721 3007  Mlr Guid Lwr (4408691150) 1 

 8 B721 3008  Roller Rvs (4408691160) 6 

 9 B721 3009  Spr Ext (4408691170) 3 

 10 B721 3010  PCB Assy (4408692520) 1 

 11 B721 3011  Gnd Plate (4408691180) 1 

 12 B721 3012  Roller Rvs (4408691190) 1 

 13 B721 3013  Gate Reverse (4408691200) 1 

 14 B721 3014  Roller Exit (4408691210) 1 

 15 B721 3015  Cover Exit (4408691220) 1 

 16 B721 2030  Bearing (4408690890) 2 

 17 B721 3016  Spring Exit (4408691240) 3 

 18 B721 3017  Spring Lock (4402242920) 2 

 19 B721 3018  Clutch Assy (4408692580) 1 

 20 B721 3019  Clutch Assy (4408692590) 1 

 21 B721 3020  Spring Assy (4408693700) 1 

 22 B721 3021  Spring Assy (4408693740) 1 

 23 B721 3022  Bracket Rvs (4408691300) 1 

 24 B721 3023  Rlr Rvs Tens (4408694710) 1 

 25 B721 3024  Gear-pulley (4408691330) 1 

 26 B721 3025  Bct Rvs Drv (4408691340) 1 

 27 B721 3043  Screw M3 (4401792230) 2 

 28 B721 3026  Holder (4408691360) 1 

 29 B721 1020  Switch Lade (4400693600) 1 

 30 B721 3028  Spring Ext (4408691370) 1 

 31 B721 3029  Timing Belt (4408691380) 1 

 32 B721 3030  Timing Belt (4408691390) 1 

 33 B721 3031  Mir Seal Exit (4408691260) 1 

 34 B721 1029  Magnet Jam Sw (4402243090) 1 

 50 B721 1049  Scr M3 10w-p (4408692240) 5 

 51 B721 1060  Metal Bush (x0-00581000) 4 

 52 B721 3035  Bush (4400787340) 1 

 53 B186 7056  E-ring M5(x0-01266000) 4 

 54 B721 3037  Screw M4x8 (x0-00158000) 2 

 55 B186 7025  Screw M3x6 (x0-00056000) 1 

 56 B721 1054  Hpin (7432201011) 2 

 57 B721 2029  Hpin (7432201411) 1 

 58 B186 7054  E-ring M3 (x0-01264000) 2 

 59 B186 7058  E-ring M7 (x0-01268000) 2 
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 1 B721 4001  Frame Belt Fr (4408691400) 1 

 2 B721 4002  Spacer Df Lwr (4400691520) 1 

 3 B721 4003  Holder Df Lwr (4400691530) 1 

 4 B721 4004  Spring Comp (4400691540) 2 

 5 B721 4005  Spr Prs Rlr (4400691550) 2 

 6 B721 4006  Hldr Rlr Prs (4408691410) 2 

 7 B721 4007  Spcr Prs Rlr (4400691570) 2 

 8 B721 4008  Spring Lock (4400691580) 2 

 9 B721 4009  Bracket Tens (4408691420) 1 

 10 B721 4010  Spcr Df Re (4400691600) 1 

 11 B721 4011  Screw M3x3 (4402242310) 2 

 12 B721 4012  Guide Belt (4400691610) 2 

 13 B721 4013  Frm Belt Re (4408691430) 1 

 14 B721 4014  Bct Tens Belt (4408691440) 1 

 15 B721 4015  Stay Prs Rlr (4400691640) 2 

 16 B721 4016  Spring Lock (4400691650) 4 

 17 B721 4017  Roller Press (4401914870) 4 

 18 B721 4018  Rlr Belt Ri (4408691450) 1 

 19 B721 4019  Gear (4400691670) 1 

 20 B721 4020  Rlr Belt Le (4408694380) 1 

 21 B721 4021  Gear (4408691470) 1 

 22 B721 4022  Rlr Belt Prs (4408691480) 1 

 23 B721 4023  Roller Press (4400691710) 1 

 24 B721 4024  Belt Flat (4400690220) 1 

 25 B721 4025  Stopper (4400691720) 4 

 26 B721 4026  Magnet Catch (4408691490) 1 

 27 B721 4027  Spcr Df Fr (4408691810) 1 

 28 B721 2028  E-ring (4400690910) 2 

 29 B721 4006  Hldr Rlr Prs (4408691410) 2 

 30 B721 4030  Stpr Rlr Belt (4408692260) 3 

 31 B721 4031  Hldr Prs Rlr (4408692330) 1 

 32 B721 4032  Spacer Df (4401792350) 1 

 33 B721 4033  Magnet Catch (4408692280) 1 

 34 B721 4034  Stopper (4408692290) 1 

 35 B721 4035  Rlr Belt Prs (4408696400) 1 

 36 B721 4036  Shft Belt Prs (4408696410) 1 

 37 B186 7025  Screw M3x6 (x0-00056000) 4 

 38 B721 4038  Screw M3x6 (x0-01473000) 14 

 39 B721 1060  Metal Bush (x0-00581000) 12 

 40 B186 7058  E-ring M7 (x0-01268000) 6 

 41 B186 7027  Screw M3x6 (x0-00072000) 1 

 42 B721 4042  Scr M3x6 Wsr (x0-00149000) 1 

 43 B721 4043  Screw M4x6 (x0-00484000) 2 

 44 B721 2030  Bearing (4408690890) 4 
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O'Brien
Item 38
PCIL: May 2010
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 1 B721 5001  Cover Assy (4408691500) 1 

 2 B721 5002  Cover Df (4408691510) 1 

 3 B721 5003  Bct Tens Df (4400691410) 2 

 4 B721 5004  Brush Exit (4408691520) 1 

 5 B721 5005  Screw M4 (4400696190) 4 
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Ricoh Technical Services
MB 1
Item added
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 1 B721 5101  Bracket Assy (4408691600) 1 

 2 B186 7064  Screw M4x8 (x0-01286000) 3 

 3 B721 5102  Spring Assy (4408691820) 3 

 4 B721 5103  Hinge Assy Le (4408691620) 1 

 5 B721 5104  Hinge Assy Ri (4408691660) 1 

 6 B721 5105  Cover (4408691670) 1 

 7 B721 5106  Holder (4408691680) 1 

 8 B721 5107  Guide (4408691690) 1 

 9 B721 5108  Rom 512kbit (6la55602000) 1 

 9 B721 5109  Rom 512kbit (c0-06044000) 1 

 10 B721 5110  PCB Assy (4408692720) 1 

 11 B721 5005  Screw M4 (4400696190) 8 

 12 B721 5112  Screw M3 (4400696250) 3 
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Ricoh Technical Services
Item 3
MB 2

O'Brien
Item 9
MB 3
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7.ORIGINAL TRAY (B721) 
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 1 B721 5201  Original Tray (4408691700) 1 

 2 B721 5202  Tray Wall Re (4408694330) 1 

 3 B721 5203  Tray Wall Fr (4408694340) 1 

 4 B721 5204  Bypass Rack (4408694320) 2 

 5 B721 5205  Gear (4408691740) 1 

 6 B721 5206  Spring Lock (4402242660) 1 

 7 B721 5207  Sub Tray (4408691750) 1 

 8 B721 5208  Stacker Assy (4408694640) 1 

 9 B721 5209  Dcl Ppr Size (4408692100) 1 

 10 B721 5210  Dcl Org (4408692130) 1 

 11 B721 5211  Dcl Stack Org (4401914550) 1 

 12 B721 5212  Mylar Tray (4408691780) 2 

 13 B721 5213  Shet Tray (4408694370) 4 

 14 B721 5214  Weight (4408694680) 1 

 15 B721 5112  Screw M3 (4400696250) 1 

 16 B186 7028  Screw M3x8(x0-00073000) 2 
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7.ORIGINAL TRAY (B721) 
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 1 B721 6001  Harness Feed (4408692450) 1 

 2 B721 6002  Harness Sns (4408692410) 1 

 3 B721 6004  Harness Open (4408692420) 1 

 4 B721 6005  Harness F-cov (4408692440) 1 

 5 B721 6006  Harness Motor (4408692490) 1 

 6 B721 6007  Hrns Emp Sns (4408692430) 1 

 7 B721 6008  Harness I/F (4408692560) 1 

 8 B721 6009  Harness Exit (4408692530) 1 

 9 B721 6011  Harness Exit (4408692540) 1 

 10 B721 6012  Connector (4408692620) 3 

 11 B721 6013  Connector (4408692630) 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

8.ELECTRICAL (B721) 
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 1 B721 7001  Tray Assy (4408690140) 1 

 2 B721 7002  Screw M4x6 (4400692300) 2 

 3 B721 7003  Screw M4x10 (4400692310) 2 

 4   1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
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Index 
No. 

9.ACCESSORIES (B721) 
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B721 1001  Frame Assy Df (4408690400)   3 -   1 

B721 1002  Frame (4408694300)   3 -   2 

B721 1003  Guide Lwr (4408690450)   3 -   3 

B721 1004  Mylar Lwr C6 (4408690460)   3 -   4 

B721 1005  Guide Rst In (4408690470)   3 -   5 

B721 1006  Roller Resist (4400690330)   3 -   6 

B721 1007  Mylar Resist (4408690480)   3 -   7 

B721 1008  Lever Size Sns(4408690490)   3 -   8 

B721 1009  IC Tlp1241 (c0-01611000)   3 -   9 

B721 1010  Bkt Size Sns (4408690500)   3 -  10 

B721 1011  Bracket PCB (4408690510)   3 -  11 

B721 1012  PCB Assy (4408692660)   3 -  12 

B721 1013  Guide Weight (4408690520)   3 -  13 

B721 1014  Lever Weight (4408690560)   3 -  14 

B721 1015  Plate Weight (4408690570)   3 -  15 

B721 1016  Mylar Weight (4408690580)   3 -  16 

B721 1017  Spring Weight (4408690590)   3 -  17 

B721 1018  Lever Emp Sns (4408690600)   3 -  18 

B721 1019  Stay Feed Upr (4408690610)   3 -  19 

B721 1020  Switch Lade (4400693600)   3 -  20 

B721 1020  Switch Lade (4400693600)   7 -  29 

B721 1021  Spring Lock (4408692270)   3 -  21 

B721 1022  Plate Assy (4408691850)   3 -  22 

B721 1023  Spring Ext (4408690630)   3 -  23 

B721 1024  Mylar Wgt Sub(4408694220)   3 -  24 

B721 1025  Mylar Cvr Fed (4408694230)   3 -  25 

B721 1026  Spring Sns (4408691870)   3 -  26 

B721 1027  Screw Pan (4402241770)   3 -  27 

B721 1028  Cvr Fed Jam (4408694290)   3 -  28 

B721 1029  Magnet Jam Sw (4402243090)   7 -  34 

B721 1029  Magnet Jam Sw (4402243090)   3 -  29 

B721 1030  Holder Pad (4408690680)   3 -  30 

B721 1031  Spring Comp (4408690710)   3 -  31 

B721 1032  Pad (4408692190)   3 -  32 

B721 1033  Mylar Hld Pad (4408690730)   3 -  33 

B721 1034  Bracket Pad (4408690740)   3 -  34 

B721 1035  Guide Rst Lwr (4408690750)   3 -  35 

B721 1036  Mylar Rst Lwr (4408690780)   3 -  36 

B721 1037  Shaft Rlr Fed (4408690800)   3 -  37 

B721 1038  Roller Feed (4408690810)   3 -  38 

B721 1039  Shaft Org In (4408690820)   3 -  39 

B721 1040  Roller Rst In (4408690830)   3 -  41 

B721 1041  Rlr Rst Out (4408690840)   3 -  42 

B721 1042  Cam Align Off (4408694280)   3 -  43 

B721 1043  Spr Rst Ext (4408690860)   3 -  44 

B721 1044  Cover Open Sw (4408690870)   3 -  45 

B721 1045  Mirror Seal (4408690790)   3 -  46 

B721 1046  Spr Comp Fed (4408694240)   3 -  47 

B721 1047  Wsr Rol Fed (4408694250)   3 -  48 

B721 1048  Screw M4x3 (4400691340)   3 -  50 

B721 1049  Scr M3 10w-p (4408692240)   7 -  50 

B721 1049  Scr M3 10w-p (4408692240)   3 -  51 

B721 1050  Scr M3 10wave (4400692320)   3 -  52 

B721 1052  Screw M4x8 (x0-00450000)   5 -  27 

B721 1052  Screw M4x8 (x0-00450000)   3 -  54 

B721 1053  E-ring (x0-01269000)   3 -  55 

B721 1053  E-ring (x0-01269000)   5 -  34 

B721 1054  Hpin (7432201011)   3 -  56 

B721 1054  Hpin (7432201011)   7 -  56 

B721 1055  Metal Bush (4408690880)   3 -  58 

B721 1056  Bearing (4408322790)   3 -  59 

B721 1058  Metal Bush (4408690900)   3 -  61 

B721 1059  Rol Org (4401791910)   3 -  40 

B721 1060  Metal Bush (x0-00581000)   7 -  51 

B721 1060  Metal Bush (x0-00581000)   9 -  39 

B721 1060  Metal Bush (x0-00581000)   3 -  63 

B721 1061  Scr M3x8 Wsr (4401914760)   3 -  64 

B721 1061  Scr M3x8 Wsr (4401914760)   5 -  36 

B721 1063  Screw M3 (4408695400)   3 -  66 

B721 1065  Screw M3x6 (x0-00430000)   3 -  68 
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B721 1066  Wire Band (4408692650)   3 -  69 

B721 1068  Holder Assy (4408692180)   3 -  70 

B721 1069  Stopper Bct (4408694910)   3 -  53 

B721 2001  Mtr Dc3.4v (4408692460)   5 -   1 

B721 2002  Bracket (4408690910)   5 -   2 

B721 2003  Gear (4408690920)   5 -   3 

B721 2004  Shaft (4408690930)   5 -   4 

B721 2005  Magnet Clutch (4408692470)   5 -   5 

B721 2006  Shft Clc Belt (4408690940)   5 -   6 

B721 2007  Pulley (4408690950)   5 -   7 

B721 2008  Gear (4408694260)   5 -   8 

B721 2009  Gear (4408690960)   5 -   9 

B721 2010  Pulley (4408691800)   5 -  10 

B721 2011  Timing Belt (4408690980)   5 -  11 

B721 2012  Timing Belt (4408692230)   5 -  12 

B721 2013  Clc Dc24v (4408696700)   5 -  13 

B721 2014  Shft Fed Clc (4408696430)   5 -  14 

B721 2015  Gear-pulley (4408691010)   5 -  15 

B721 2016  Lever_assy (4408691020)   5 -  16 

B721 2017  Roller Tens (4400690970)   5 -  17 

B721 2018  Clutch Assy (4408692510)   5 -  18 

B721 2019  Shaft Clc Wgt (4408691050)   5 -  19 

B721 2020  Arm Weight (4408691060)   5 -  20 

B721 2021  Clutch Weight (4408696420)   5 -  21 

B721 2022  Stper Clc Wgt (4408691090)   5 -  23 

B721 2023  Spacer (4408691880)   5 -  24 

B721 2024  Bct Drv Fed (4408692200)   5 -  25 

B721 2025  Spring Ext (4408692210)   5 -  26 

B721 2027  Screw M4x8 (x0-01608000)   5 -  28 

B721 2028  E-ring (4400690910)   5 -  29 

B721 2028  E-ring (4400690910)   9 -  28 

B721 2029  Hpin (7432201411)   7 -  57 

B721 2029  Hpin (7432201411)   5 -  30 

B721 2030  Bearing (4408690890)   9 -  44 

B721 2030  Bearing (4408690890)   7 -  16 

B721 2030  Bearing (4408690890)   5 -  31 

B721 2036  Screw M3 (4408695410)   5 -  37 

B721 2037  Screw M3x30 (x0-01740000)   5 -  38 

B721 3001  Frame Assy (4408691100)   7 -   1 

B721 3002  Frame Rvs Fed (4408691110)   7 -   2 

B721 3003  Guide Reverse (4408691120)   7 -   3 

B721 3004  Guide Reverse (4408691130)   7 -   4 

B721 3005  Stay Guid Lwr (4408691140)   7 -   5 

B721 3006  Guid Rvs Lwr (4408691250)   7 -   6 

B721 3007  Mlr Guid Lwr (4408691150)   7 -   7 

B721 3008  Roller Rvs (4408691160)   7 -   8 

B721 3009  Spr Ext (4408691170)   7 -   9 

B721 3010  PCB Assy (4408692520)   7 -  10 

B721 3011  Gnd Plate (4408691180)   7 -  11 

B721 3012  Roller Rvs (4408691190)   7 -  12 

B721 3013  Gate Reverse (4408691200)   7 -  13 

B721 3014  Roller Exit (4408691210)   7 -  14 

B721 3015  Cover Exit (4408691220)   7 -  15 

B721 3016  Spring Exit (4408691240)   7 -  17 

B721 3017  Spring Lock (4402242920)   7 -  18 

B721 3018  Clutch Assy (4408692580)   7 -  19 

B721 3019  Clutch Assy (4408692590)   7 -  20 

B721 3020  Spring Assy (4408693700)   7 -  21 

B721 3021  Spring Assy (4408693740)   7 -  22 

B721 3022  Bracket Rvs (4408691300)   7 -  23 

B721 3023  Rlr Rvs Tens (4408694710)   7 -  24 

B721 3024  Gear-pulley (4408691330)   7 -  25 

B721 3025  Bct Rvs Drv (4408691340)   7 -  26 

B721 3026  Holder (4408691360)   7 -  28 

B721 3028  Spring Ext (4408691370)   7 -  30 

B721 3029  Timing Belt (4408691380)   7 -  31 

B721 3030  Timing Belt (4408691390)   7 -  32 

B721 3031  Mir Seal Exit (4408691260)   7 -  33 

B721 3035  Bush (4400787340)   7 -  52 

B721 3037  Screw M4x8 (x0-00158000)   7 -  54 
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B721 3043  Screw M3 (4401792230)   7 -  27 

B721 4001  Frame Belt Fr (4408691400)   9 -   1 

B721 4002  Spacer Df Lwr (4400691520)   9 -   2 

B721 4003  Holder Df Lwr (4400691530)   9 -   3 

B721 4004  Spring Comp (4400691540)   9 -   4 

B721 4005  Spr Prs Rlr (4400691550)   9 -   5 

B721 4006  Hldr Rlr Prs (4408691410)   9 -   6 

B721 4006  Hldr Rlr Prs (4408691410)   9 -  29 

B721 4007  Spcr Prs Rlr (4400691570)   9 -   7 

B721 4008  Spring Lock (4400691580)   9 -   8 

B721 4009  Bracket Tens (4408691420)   9 -   9 

B721 4010  Spcr Df Re (4400691600)   9 -  10 

B721 4011  Screw M3x3 (4402242310)   9 -  11 

B721 4012  Guide Belt (4400691610)   9 -  12 

B721 4013  Frm Belt Re (4408691430)   9 -  13 

B721 4014  Bct Tens Belt (4408691440)   9 -  14 

B721 4015  Stay Prs Rlr (4400691640)   9 -  15 

B721 4016  Spring Lock (4400691650)   9 -  16 

B721 4017  Roller Press (4401914870)   9 -  17 

B721 4018  Rlr Belt Ri (4408691450)   9 -  18 

B721 4019  Gear (4400691670)   9 -  19 

B721 4020  Rlr Belt Le (4408694380)   9 -  20 

B721 4021  Gear (4408691470)   9 -  21 

B721 4022  Rlr Belt Prs (4408691480)   9 -  22 

B721 4023  Roller Press (4400691710)   9 -  23 

B721 4024  Belt Flat (4400690220)   9 -  24 

B721 4025  Stopper (4400691720)   9 -  25 

B721 4026  Magnet Catch (4408691490)   9 -  26 

B721 4027  Spcr Df Fr (4408691810)   9 -  27 

B721 4030  Stpr Rlr Belt (4408692260)   9 -  30 

B721 4031  Hldr Prs Rlr (4408692330)   9 -  31 

B721 4032  Spacer Df (4401792350)   9 -  32 

B721 4033  Magnet Catch (4408692280)   9 -  33 

B721 4034  Stopper (4408692290)   9 -  34 

B721 4035  Rlr Belt Prs (4408696400)   9 -  35 

B721 4036  Shft Belt Prs (4408696410)   9 -  36 

B721 4038  Screw M3x6 (x0-01473000)   9 -  38 

B721 4042  Scr M3x6 Wsr (x0-00149000)   9 -  42 

B721 4043  Screw M4x6 (x0-00484000)   9 -  43 

B721 5001  Cover Assy (4408691500)  11 -   1 

B721 5002  Cover Df (4408691510)  11 -   2 

B721 5003  Bct Tens Df (4400691410)  11 -   3 

B721 5004  Brush Exit (4408691520)  11 -   4 

B721 5005  Screw M4 (4400696190)  13 -  11 

B721 5005  Screw M4 (4400696190)  11 -   5 

B721 5101  Bracket Assy (4408691600)  13 -   1 

B721 5102  Spring Assy (4408691820)  13 -   3 

B721 5103  Hinge Assy Le (4408691620)  13 -   4 

B721 5104  Hinge Assy Ri (4408691660)  13 -   5 

B721 5105  Cover (4408691670)  13 -   6 

B721 5106  Holder (4408691680)  13 -   7 

B721 5107  Guide (4408691690)  13 -   8 

B721 5108  Rom 512kbit (6la55602000)  13 -   9 

B721 5109  Rom 512kbit (c0-06044000)  13 -   9 

B721 5110  PCB Assy (4408692720)  13 -  10 

B721 5112  Screw M3 (4400696250)  13 -  12 

B721 5112  Screw M3 (4400696250)  15 -  15 

B721 5201  Original Tray (4408691700)  15 -   1 

B721 5202  Tray Wall Re (4408694330)  15 -   2 

B721 5203  Tray Wall Fr (4408694340)  15 -   3 

B721 5204  Bypass Rack (4408694320)  15 -   4 

B721 5205  Gear (4408691740)  15 -   5 

B721 5206  Spring Lock (4402242660)  15 -   6 

B721 5207  Sub Tray (4408691750)  15 -   7 

B721 5208  Stacker Assy (4408694640)  15 -   8 

B721 5209  Dcl Ppr Size (4408692100)  15 -   9 

B721 5210  Dcl Org (4408692130)  15 -  10 

B721 5211  Dcl Stack Org (4401914550)  15 -  11 

B721 5212  Mylar Tray (4408691780)  15 -  12 

B721 5213  Shet Tray (4408694370)  15 -  13 
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B721 5214  Weight (4408694680)  15 -  14 

B721 6001  Harness Feed (4408692450)  17 -   1 

B721 6002  Harness Sns (4408692410)  17 -   2 

B721 6004  Harness Open (4408692420)  17 -   3 

B721 6005  Harness F-cov (4408692440)  17 -   4 

B721 6006  Harness Motor (4408692490)  17 -   5 

B721 6007  Hrns Emp Sns (4408692430)  17 -   6 

B721 6008  Harness I/F (4408692560)  17 -   7 

B721 6009  Harness Exit (4408692530)  17 -   8 

B721 6011  Harness Exit (4408692540)  17 -   9 

B721 6012  Connector (4408692620)  17 -  10 

B721 6013  Connector (4408692630)  17 -  11 

B721 7001  Tray Assy (4408690140)  19 -   1 

B721 7002  Screw M4x6 (4400692300)  19 -   2 

B721 7003  Screw M4x10 (4400692310)  19 -   3 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

B186 7023  Screw M3x4 (x0-00039000)   3 -  49 

B186 7025  Screw M3x6 (x0-00056000)   5 -  33 

B186 7025  Screw M3x6 (x0-00056000)   9 -  37 

B186 7025  Screw M3x6 (x0-00056000)   7 -  55 

B186 7027  Screw M3x6 (x0-00072000)   9 -  41 

B186 7027  Screw M3x6 (x0-00072000)   3 -  65 

B186 7028  Screw M3x8(x0-00073000)  15 -  16 

B186 7042  Screw M3x6 (x0-00429000)   3 -  67 

B186 7054  E-ring M3 (x0-01264000)   7 -  58 

B186 7056  E-ring M5(x0-01266000)   5 -  22 

B186 7056  E-ring M5(x0-01266000)   7 -  53 

B186 7056  E-ring M5(x0-01266000)   3 -  62 

B186 7057  E-ring M6 (x0-01267000)   5 -  32 

B186 7058  E-ring M7 (x0-01268000)   7 -  59 

B186 7058  E-ring M7 (x0-01268000)   9 -  40 

B186 7058  E-ring M7 (x0-01268000)   3 -  60 

B186 7058  E-ring M7 (x0-01268000)   5 -  35 

B186 7064  Screw M4x8 (x0-01286000)  13 -   2 
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